
12

Frame
Capacity: 21/2" through 8" — 258

8" through 12" — 258XL

Ref. Catalog
No. No. Description
— 50767 258 Pipe Cutter
— 58227 258XL Pipe Cutter
1 66687 Cutter Wheel Assy. Std.

Includes Ref. Nos. 2,3,5,6,7,8
2 50782 Hub w/Pins
3 50812 Cutter Wheel Std.
4 58222 Cutter Wheel – Thin
5 50792 Cover Plate
6 40770 Lock Washer 5/16" (5)
7 50997 Screw 5/16" x 3/4" (5)
8 50787 Pins (3)
9 50777 Guard
10 50852 Hairpin Cotter (2)
11 60995 Flat Washer 3/4" (258XL Only)
12 50797 Locking Nut
13 41220 Flat Washer 5/8"
14 50802 Ball Bearing (2)
15 50807 Pivot Arm
16 50827 Drive Shaft
17 27052 Roll Pin 1/4" x 23/8"

Ref. Catalog
No. No. Description
18 50882 Reaction Arm (258)

58887 Reaction Arm (258XL)
19 50877 Top Clevis
20 59517 10 Ton Hyd. Cylinder
21 62557 Repair Kit f/Cylinder
22 59507 Hydraulic Hose
23 59512 HF-32 Foot Pump Incl. Ref. No. 22
24 58850 E-Clip (2)
25 54327 Bottom Clevis Pin
26 50867 Bottom Clevis
27 50847 Hitch Pin w/Hairpin (258 Only)
28 44565 Ball Bearing (8)
29 50837 Roller
30 54887 Roller Pin (4)
31 42580 E-Clips (8)
32 50842 Frame (258)

58882 Frame (258XL)
33 62552 Hose Half Coupler
34 62547 Ram Half Coupler

9

28

21

2

14

22

3

31

12

4

13

23

14

25

17

15

7

16

6

18

5

1

8

19

7

20

NOTE: Order parts by Catalog Number only.
DO NOT order by Reference Number.

24
26

27

11
10

29

32

10 30

33

34

Pipe Cutter258/258XL

28



13

Pipe Cutter 258/258XL

Pipe Roller Attachment

Pipe Support Assembly

NOTE: Order parts by Catalog Number only.
DO NOT order by Reference Number.

Ref. Catalog
No. No. Description
— 60002 Pipe Support Assembly
1 60007 Ball Transfer Head Set

(Includes Ref. No. 2)
2 60012 Locking Rod

Ref. Catalog
No. No. Description
— 61757 Pipe Roller Attachment
1 44565 Ball Bearing (4)
2 62447 Roller (2)
3 62452 Frame – Pipe Roller
4 54887 Roller Pin w/Clip (2)
5 42580 Pkg. of 5 E-Clips

1

2

1

5

2

3

4

Ref. Catalog
No. No. Description
— 54397 Transport Cart
1 54897 Knob
2 62642 Latch Bolt
3 42580 Pkg. of 5 E-Clips
4 50847 Hitch Pin w/Hairpin 
5 50852 Hairpin Cotter
6 93325 Wheel (2)

3
3

4

1

2

5

3

3

6

Transport Cart

1

2



20

300/300A

17

19

16

16

18
27

20

21

26

28*

25

24

14

13

15

23

22

11

128

8

8

8
4

3

9

87

5

2

1

6

10

Ref. Catalog
No. No. Description
†— 87740* 3177 Motor 115V
†— 87780* 3277 Motor 230V
†— 61202* 3177-CE Motor 115V
†— 61207* 3277-CE Motor 230V

1 43160* Housing Assembly
2 44545* Brush Cap Set
3 45025* Brush Holder Set
4 39770* Set Screw (2)
5 44540* Brush Assembly Set
6 43165* Fan Housing Assembly
7 45165* Dowel Pin
8 45060* Gear Bearings (5)
9 45315* Front Bearing

Ref. Catalog
No. No. Description
10 45370* Drive Gear
11 44985* 1st Gear Assembly 
12 45005* 2nd Gear Assembly
13 42875* Gear Housing
14 45075* Screw (4)
15 45150* Lock Washer
16 44565* Armature Bearing (2)
17 44010* Armature (115V)

44030* Armature (230V)
18 44555* Mounting Screw (2)
19 44015* Field (115V)

44035* Field (230V)

Ref. Catalog
No. No. Description
20 83500* Locking Screw
21 44580* Loading Spring
22 86680* White Upper Lead
23 86685* Red Lower lead
24 46900* Connector 90 Degree
25 46890* E-918 Insulator (2)
26 47407* Flexible Conduit

46880* Plastic Tube (CE Only)
27 88402* Wire Terminal (4) (CE Only)
28* 50552* Plug (Included in Switch Box

Assy. 91187)

NOTE:  Order parts by Catalog Number only.
DO NOT order by Reference Number.

† Refer to Speed Change Chart for Optional Speeds on Page 25

3177
3277
3177-CE
3277-CE

Power Drive



21

Power Drive 300/300A

3181
3281

3181-CE
3281-CE

25

27

24

24

26

35

29

28

34

36*

33

32

23

15

22

31

30

12

118

8

8

84

3

9

87

5

2

1
6

10

18

17

16

21
19

20

13

14

Ref. Catalog
No. No. Description
†— 96810 3181 Motor 115V
†— 96975 3281 Motor 230V
†— 61197 3181-CE Motor 115V 
†— 61192 3281-CE Motor 230V

1 43160 Housing Assembly
2 44545 Brush Cap Set
3 45025 Brush Holder Set
4 39770 Set Screw (2)
5 44540 Brush Assembly Set
6 43165 Fan Housing Assembly
7 45165 Dowel Pin
8 45060 Gear Bearings (5)
9 45315 Front Bearing

10 45370 Drive Gear
11 97000 1st Gear Assembly

Ref. Catalog
No. No. Description
12 45005 2nd Gear Assembly
13 96885 Pin
14 96880 Oil Seal
15 96830 Gear Housing
16 46830 Male Connector
17 96870 Gerotor Set
18 96840 Cover Plate
19 96890 Screw (6)
20 96875 O Ring
21 45075 Screw (4)
22 45150 Lock Washer
23 96910 Male Elbow
24 44565 Armature Bearing (2)
25 44010 Armature (115V)

44030 Armature (230V)

Ref. Catalog
No. No. Description
26 44555 Mounting Screw (2)
27 44015 Field (115V)

44035 Field (230V)
28 44580 Loading Spring
29 83500 Locking Screw (2)
30 86680 White Upper Lead
31 86685 Red Lower lead
32 46900 Connector 90
33 46890 E-918 Insulator (2)
34 47407 Flexible Conduit 

46880 Plastic Tube (CE Only)
35 88402 Wire Terminal (4) (CE Only)
36* 50552 Plug (Included in Switch Box

Assy. 91187)

NOTE:  Order parts by Catalog Number only.
DO NOT order by Reference Number.

† Refer to Speed Change Chart for Optional Speeds on Page 25



28

Pipe and Bolt Threading Machine300 COMPACT

NOTE: Order parts by Catalog Number only.
DO NOT order by Reference Number.

1

2
3

4

5 6

7

8

9

10

11

12

12

13

14

15

16

17

17
17

17

18

19

20
21

22
23

24
25

26

27

28

29

30

31

32

33

34

35

38

36

37

Ref. Catalog
No. No. Description
— 72127 Motor Model 2292, 230V
— 54797 Motor Model 2192R, 115V
— 54802 Motor Model 2292R, 230V
1 85915 Motor Mounting Bolt (2)
2 39770 Set Screw 1/4" - 20 x 1/4" (2)
3 52482 Motor Housing
4 45025 Brush Holder Set (2)
5 44540 Brush Assembly Set (2)
6 44545 Brush Cap Set (2)
7 86685 Red Brush Lead
8 86680 White Brush Lead
9 83500 Field Locking Screw

10 44580 Loading Spring
11 44015 Field 100/115V

44035 Field 230V

Ref. Catalog
No. No. Description
12 44565 Armature Bearing (2)
13 52497 115V Armature

54542 230V Armature
14 54552 Fan Housing Assembly
15 45165 Dowel Pin
16 52502 Gasket
17 44760 Gear Bearing
18 45315 Front Bearing
19 54537 Main Drive Gear Assembly
20 52507 1/8" NPT Close Nipple (2)
21 52512 1/8" Coupling (2)
22 52517 Elbow Compression Fitting (2)
23 96830 Gear Case
24 96870 Gerotor Set
25 96875 “O” Ring

Ref. Catalog
No. No. Description
26 96840 Cover Plate
27 96890 Screw #4 x 3/8" (6)
28 45075 Screw 1/4" - 20
29 45150 Lock Washer 1/4"
30 96880 Oil Seal
31 96885 Pin
32 52522 1st Gear Assembly
33 54547 2nd Gear Assembly
34 44555 Screw 10 - 24 x 3"
35 63382 Plastic Tube
36 46900 90 Connector
— 47412 Male Wire Connector
— 52537 Female Wire Connector
37 16946 Male Connector
38 16956 Female Connector

17

Motor

2192
2292
2192R
2292R



42

Hole Cutting ToolHC-450

Transmission

Ref. Catalog
No. No. Description

1 59062 Transmission Housing
2 44760 Ball Bearing
3 77222 Intermediate Gear Shaft, T2

59037 Intermediate Gear Shaft
4 34472 Key
5 59042 Helical Gear
6 77237 Spacer, T2 
7 77217 Ball Bearing, T2

59147 Ball Bearing
8 72192 Gasket, T2

59077 Gasket
9 77212 Motor Adapter, T2
10 77207 Grease Seal, T2
11 77202 O-Ring, T2

60227 O-Ring
12 44640 Dowel Pin, 1/4" x 3/4" (2)
13 72212 Hex Button Hd Scr w/Sealant (12)
14 59137 Angular Contact Bearing

NOTE:  Order parts by Catalog Number only.
DO NOT order by Reference Number.

Ref. Catalog
No. No. Description
15 59052 Helical Gear
16 26657 Key, 3/16" Sq. x 5/8" Lg.
17 59047 Worm Shaft
18 44565 Ball Bearing
19 72267 Wave Washer
20 59152 Angular Contact Bearing
21 59162 Spacer
22 59142 Output Spindle
23 26457 Key, 1/4" Sq. x 13/16"
24 59167 Worm Gear
25 72217 Retaining Ring
26 45315 Ball Bearing
27 59082 Wave Washer
28 72207 Gasket
29 72202 Cover
30 59392 Oil Seal
31 59935 Screw, 1/4" x 20 x 1" SHC
32 40628 Breather Plug 100V Only

(NOT SHOWN)

1

3
4

2

17

19
18

16

9
876

12

13

11

10

28

15
14

31

30

29

27

25

26

24

23

22

21

20

5



58

Pipe and Bolt Threading Machine535

SPEED CHANGE GEAR CHART MACHINE MODEL NO. 400A - 535 - 802

Model No. Volts Spindle Ref. Ref. No. 16 - 1st Intermediate Ref. No. 17 - 2nd Intermediate Ref. No. 21
Speed #11 Gear Assembly Gear Assembly Drive Gear

1177 115V PART NO. 44985 PART NO. 45005 PART NO. 44965
36 STD. (E-2600-X) (E-2601-X) (E-2597)2377 230V 51 T. GEAR     12 T. PINION 42 T. GEAR     13 T. PINION 48 T.

1177A 115V 54 STD. PART NO. 44985 PART NO. 44990 PART NO. 44865
(E-2600-X) (E-2601-AX) (E-1926)2377A 230V ON 802 51 T. GEAR     12 T. PINION 42 T. GEAR     18 T. PINION 43 T.

1177B 115V PART NO. 44975 PART NO. 44995 PART NO. 44865
72 (E-2600-BX) (E-2601-BX) (E-1926)

51 T. GEAR     15 T. PINION 39 T. GEAR     18 T. PINION 43 T.

1177C 115V PART NO. 44980 PART NO. 45000 PART NO. 44865
102 (E-2600-CX) (E-2601-CX) (E-1926)2377C 230V 51 T. GEAR     19 T. PINION 35 T. GEAR     18 T. PINION 43 T.

*Supplied with Motor Complete

Ref. Catalog
No. No. Description

1 43160 Housing
2 39770 Set Screw 1/4" - 20 x 1/4" (2)
3 45025 Brush Holder Set
4 44545 Brush Cap Set
5 44540 Brush Set
6 87865 White Upper Lead
7 87870 Red Lower Lead
8 44580 Loading Spring
9 83500 Screw 1/4" - 20 x 3/4"

10 44015 Field - 115V
44035 Field - 230V

11 44010 Armature - 115V
44030 Armature - 230V

12 44565 Armature Bearing (2) 
13 44555 Mounting Screw (2)
14 43165 Fan Housing Assembly
15 45165 Dowel Pin
16 See Chart 1st Gear Assembly
17 See Chart 2nd Gear Assembly

Ref. Catalog
No. No. Description
18 45060 Gear Bearing (4)
19† 40350 Lock Nut 3/8" - 24 (2)
20 45035 Washer
21 See Chart Main Drive Gear
22 45015 Key 5/32" Sq.
23 44960 Drive Pinion
24 45010 Lock Nut w/Seal
25 45085 Seal
26 45040 Bearing Set w/Spacer
27 45045 Spacer
28 43170 Housing
29 45075 Screw 1/4" - 20 x 3"
30 45150 Lock Washer (4)
31 46900 Connector 90°

46905 Connector 45°
32 46890 Insulator (2)
33 47412 Flexible Conduit
34 50552 Plug

Arm
at

ur
e

Pini
on

 - 
14

 T.

†Service Note: When reassembl ing
Drive Pinion Assembly, take care to set
Jam Nuts properly. Tighten first nut
moderately to take up end play in
Pinion Shaft Assembly. Back nut off 1/2

turn. While holding first nut in this
position, tighten second nut securely
against first to lock in place. Check for
free rotation of Drive Pinion.

1
2

3

4

5

6

7

8

9

10

1112

12

13

14

15

16

17

18

18

18

18

19† 20 21
22

23

23

24

25

26

27

28

29
30

31

32

32

33

34

NOTE: Order parts by Catalog Number only.
DO NOT order by Reference Number.

1157
1177
2357
2377

Motors



61

Pipe and Bolt Threading Machine 535

Motor

†Service Note: When reassembl ing Drive
Pinion Assembly, take care to set Jam Nuts
properly. Tighten first nut moderately to take
up end play in Pinion Shaft Assembly. Back
nut off 1/2 turn. While holding first nut in this
position, tighten second nut securely against
first to lock in place. Check for free rotation of
Drive Pinion.

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

*16

*17
18

18

18

18

19†

20

21

22

23

24

25

26

27

28

29

30

31

Note: *Helical gear not interchangeable with old style 535 machines.

Ref. Catalog
No. No. Description
— 64447 1194 Motor, 115V, 36RPM
— 64452 1194A Motor, 115V, 54RPM
— 64457 2394 Motor, 230V, 36RPM
1 43160 Field Housing
2 39770 Set Screw 1/4" x 20 x 1/4" (2)
3 45025 Brush Holder Set
4 44545 Brush Cap Set
5 44540 Brush Set
6 87865 White Upper Lead
7 87870 Red Lower Lead
8 44580 Load Spring
9 83500 Screw 1/4" x 20 x 3/4"

10 44015 Field 115V
44035 Field 230V

11* 52497 Armature – 115V - 36RPM
* 52492 Armature – 230V

44010 Armature – 115V - 54RPM
12 44565 Armature Bearing (2)
13 44555 Mounting Screw (2)
14 54552 Fan Housing Assembly
15 45165 Dowel Pin

Ref. Catalog
No. No. Description
16* 62022 1st. Int. Gear Assy.– 36RPM

44985 1st. Int. Gear Assy.– 54RPM
17* 52527 2nd. Int. Gear Assy.– 36RPM

44990 2nd. Int. Gear Assy.– 54RPM
18 45060 Bearing (4)
19† 40350 Lock Nut 3/8" − 54RPM
20 45035 Washer
21 44965 Drive Gear – 36RPM

44865 Drive Gear – 54RPM
22 45015 Key 5/32" Square
23 44960 Drive Pinion
24 45010 Lock Nut w/Seal
25 45085 Seal
26 45040 Bearing Set w/Spacer
27 45045 Spacer
28 43170 Gear Housing
29 45075 Screw 1/4" - 20 x 3" (4)
30 45150 Lock Washer (4)
31 46900 Right Angle Connector
32 64462 PVC Tubing

12
32

NOTE:  Order parts by Catalog Number only.
DO NOT order by Reference Number.

1194
1194A

2394



75

Pipe and Bolt Threading Machine 535 EURO

1102-CE
1103-CE
2302-CE
2303-CE

17

19

16

16

18

20

21

25

24

13

15

23

22

12

118

8

8

84

3

9

87

5

2

1
6

10

14

14

Ref. Catalog
No. No. Description

1 43160 Housing Assembly
2 44545 Brush Cap Set
3 45025 Brush Holder Set
4 39770 Set Screw (2)
5 44540 Brush Assembly Set
6 43165 Fan Housing Assembly 

1103-CE and 2303-CE
54552 Fan Housing Assembly

1102-CE and 2302-CE
7 45165 Dowel Pin
8 45060 Gear Bearings (5)
9 45315 Front Bearing

10 45370 Drive Gear

Ref. Catalog
No. No. Description
11 44985 1st Gear Assembly

1103-CE and 2303-CE
62022 1st Gear Assembly

1102-CE and 2302-CE
12 45005 2nd Gear Assembly

1103-CE and 2303-CE
52527 2nd Gear Assembly

1102-CE and 23032
13 42875 Gear Housing
14 45075 Screw (4)
15 45150 Lock Washer
16 44565 Armature Bearing (2)

Ref. Catalog
No. No. Description
17 44010 Armature 1103-CE (115V)

44030 Armature  2303-CE (230V)
52497 Armature  1102-CE (115V)
52492 Armature  2302-CE (230V)

18 44555 Mounting Screw (2)
19 44015 Field (115V)

44035 Field (230V)
20 83500 Locking Screw (2)
21 44580 Loading Spring
22 86680 White Upper Lead
23 86685 Red Lower lead
24 46900 Connector 90 Degree
25 63377 Ferrite Bead
26 95690 Flexible Conduit

NOTE:  Order parts by Catalog Number only.
DO NOT order by Reference Number.

26



82

Pipe and Bolt Threading Machine535-Manual

1101
2301

26

28

25

25

27

30

29

34

33

16

15

24

32

31

12

118

8

8

84

3

9

87

5

2

1
6

10

20

17
16

23
21

22

13

14

Ref. Catalog
No. No. Description
— 96442 1101 Motor 115V
— 21208 2301 Motor 230V
— 25353 1101A Motor 115V 54 RPM
1 43160 Housing Assembly
2 44545 Brush Cap Set
3 45025 Brush Holder Set
4 39770 Set Screw (2)
5 44540 Brush Assembly Set
6 54552 Fan Housing Assembly
7 45165 Dowel Pin
8 45060 Gear Bearings (5)
9 45315 Front Bearing

10 96437 Drive Gear

Ref. Catalog
No. No. Description
11 52522 1st Gear Assembly
12 52527 2nd Gear Assembly
13 96885 Pin
14 96880 Oil Seal
15 96830 Gear Housing
16 52507 Pipe Nipple 1/8" NPT (2)
17 52512 Coupling 1/8"  NPT (2)
18 52517 90° Elbow Fitting (2)
19 96870 Gerotor Set
20 96840 Cover Plate
21 46130 Screw (6)
22 96875 O Ring
23 45075 Screw (4)

Ref. Catalog
No. No. Description
24 45150 Lock Washer
25 44565 Armature Bearing (2)
26 52497 Armature (115V)

52492 Armature (230V)
27 44555 Mounting Screw (2)
28 44015 Field (115V)

44035 Field (230V)
29 44580 Loading Spring
30 83500 Locking Screw (2)
31 96942 White Upper Lead
32 96492 Red Lower lead
33 46900 Connector 90
34 96482 Flexible Conduit 

NOTE:  Order parts by Catalog Number only.
DO NOT order by Reference Number.

18

18

17

19

Motor



98

Portable Power Drive700

Ref. Catalog
No. No. Description

1 44785 Tie Bolt (4)
2 40770 Lock Washer (4)
3 85920 Pop Rivet (2)
4 Name Plate (115V)

Name Plate (230V)
5 46615 Torque Arm
6 42970 Gear Case Assembly

(Includes Ref. 7, 13, 14, 52)
7 44060 Bearing
8 43395 Face Gear Assembly
9 32475 Spring Pin (2)

10 44915 Spring (2)
11 44910 Adapter Pawl (2)
12 43345 Cover
13 46775 Screw (8)
14 83890 Lock Nut (8)
15 44900 4th Gear Assembly
16 76562 Bearing
17 45060 Bearing (7)
18 44830 3rd Gear Assembly 
19 44820 1st Gear Assembly
20 44825 2nd Gear Assembly
21 43335 Fan Housing Assembly
22 45165 Dowel Pin
23 44555 Field Mtg. Screw (2)
24 97260 Switch Button
25 44055 Armature & Fan Assy. (115V)

44075 Armature & Fan Assy. (230V)
26 44565 Bearing
27 44430 Retaining Ring

Ref. Catalog
No. No. Description
28 44760 Bearing
29 44790 Load Spring
30 44070 Field (115V) (Incl. Ref. No. 31)

28922 Field (230V) (Incl. Ref. No. 31)
31 83895 Ring Tongue Terminal (2)
32* Motor Housing Assembly
33 44765 Lock Screw
34 39770 Set Screw (2)
35 44795 Brush Holder (2)
36 45660 Brush Cap (2)
37 44815 Brush Assembly (2)
38 45420 Ground Screw
39 44905 Switch
40 46310 Screw (5)
41 44890 Jumper (2)
42 75700 Lock Ring
43 75695 Lock Washer (Internal Tooth)
44 46590 Lock Nut
45 44880 Brush Lead (Blue)
46 43390 Switch Insulator
47 44885 Brush Lead (White)
48 44635 Wire Nut
49 46730 Cord Retainer
50 89155 Service Cord (115V)

44045 Service Cord (230V)
51 97255 Handle
52 46860 Grease Fitting
53 41270 “X” Washer
54 44755 Insulator Tube
55 41620 Grease

NOTE: Order parts by Catalog Number only.
DO NOT order by Reference Number.

1

2
3 4

5

6

15 26

13

7

9

10

8

11

12

37

38

42

36
51

50
33

32*

43

34

35

24

44

30
31

54

49

27
25

28

29

53

18

17

17

19 2017

17

21

22

52

1716

46 47

48

39

40
41

45

23

Type 1

Note: *Replace Type 1 Motor Housing with Type 2 components: 18676 Motor Housing, 27418 Warning Decal, 18486 Field
Screws, 58542 Lock Washers, 18566 Sleeve, and Type 2 Field (27408 - 115V or 27413 - 230V). Does not include 44815
Motor Brushes.



99

Portable Power Drive 700

Ref. Catalog
No. No. Description

1 40355 Feed Screw
2 40360 Jaw Clamp (Incl. Ref. No. 3)
3 40345 Screw and Washer (2)
4 40335 Upper Jaw
5 40325 Hinge Bolt, Washer and Nut
6 32100 Lower Jaws (1 set) (2 per set)
7 32205 Lower Jaw Screw (2)
8 42945 Base
9 40310 Yoke and Hook Assembly

(Incl. Ref. No. 10)
10 40320 Hook (Incl. Ref. No. 11)
11 40340 Hinge Pin
12 40315 Yoke Assembly Complete

(Incl. Ref. Nos. 1, 2, 4, 5 & 9)

No. 700 Power Drive-w/Dual Switch (Europe Only) – Type 1

Ref. Catalog
No. No. Description

1 32116 Handle
2 32176 Screw
3 32166 Clip
4 32126 Reversing Switch
5 32106 Switch Liner
6 30906 Brush Cap
7 44815 Brush Assembly
8 30916 Brush Holder
9 39770 Set Screw (2)

10 18666 Line Cord (Eur. Di.)
11 32136 ON/OFF Switch
12 32156 Screw
13 32246 Strain Relief w/Cable Sleeve
14 32096 Insulating Cap

Ref. Catalog
No. No. Description
15 18676 Motor Housing
16 18506 Sleeve f/Field
17 12456 Terminal (2)
18 18606 Field
19 44790 Load Spring
20 44760 Bearing
21 18566 Sleeve f/Screw
22 18486 Field Mounting Screw (2)
23 18596 Armature and Fan Assembly 

(Eur. Di.)
24 44430 Retaining Ring
25 44565 Bearing
26 18406 Suppressor
27 63377 Ferrite Bead

NOTE:  Order parts by Catalog Number only.
DO NOT order by Reference Number.

Service Note:
For service parts used in early style
machines, refer to the model 700 with
a single control switch.

1
Blue

Red

Brown

Yellow

Blue

White

18

4

11

26
27

13

2
3

4
5

6

7

8
10

13

1112

15

9

14

16

17

18

19

20

23

25

24
22

21

12
1

23
4

5
6

7

9 10 11

8

No. 775 Support Arm



101

Portable Power Drive 700

Electrical Components – Type 2

Ref. Catalog
No. No. Description

1 44565 Bearing
2 44760 Bearing
3 44055 Armature Assembly 115V

18596 Armature Assembly 230V
4 18486 Field Mounting Screw (2)
5 58542 Lock Washer (2)
6 18566 Field Screw Sleeve (2)
7 27418 Warning Decal
8 27408 Field 115V Type 2

27413 Field 230V  Type 2
9 18506 Field Insulator Sleeve

10 44795 Brush Holder (2)
11 44815 Brush Assembly (2)
12 45660 Brush Cap (2)
13 39770 Set Screw (2)
14 45420 Ground Screw
15 18676 Motor Housing Assy. (Includes

Ref. Nos. 9, 10, 12 and 13)
16 44790 Load Spring
17 97260 Switch Button

Ref. Catalog
No. No. Description
18 40770 Lock Washer (4)
19 44785 Tie Bolt (4)
20 31938 Power Cord 115V w/Molded

Strain Relief
31943 Power Cord 230V w/Molded

Strain Relief
18666 Power Cord 230V (Europe

Export)
45022 Power Cord 115V (U.K. Export)
15692 Power Cord 230V (Australia

Export)
21 29788 Strain Relief (Export Models)
22 44635 Wire Nut
23 18406 Suppressor (230V Europe)
24 44880 Brush Lead - Blue
25 43390 Switch Insulator
26 27403 Motor Housing Insulator
27 44905 Switch
28 44885 Brush Lead - White
29 27398 Handle Type 2

NOTE:  Order parts by Catalog Number only.
DO NOT order by Reference Number.

1

2

3

4
5

6

7

8

10

13

11

12

15

9

14

16

17

18

19

20

23

25

24

22

27

28

26 29

21



120

Integral Roll Groover918-I

Motor Transmission Type 2 – Early Style

NOTE: Order parts by Catalog Number only.
DO NOT order by Reference Number.

Ref. Catalog
No. No. Description

1 83685 Screws
2 65452 Transmission Housing Cover
3 65457 1st Intermediate Gear Assembly
4 44760 Ball Bearing
5 59147 Ball Bearing
6 65462 Output Shaft Assembly
7 45315 Ball Bearing (2)
8 65467 4th Intermediate Gear Assembly
9 44565 Ball Bearing (2)

10 65472 3rd Intermediate Gear Assembly
11 65477 Ball Bearing (2)
12 65482 2nd Intermediate Gear Assebmly
13 65487 Ball Bearing

Ref. Catalog
No. No. Description
14 65492 Needle Bearing
15 44640 Dowel Pin (2)
16 65502 Gasket
17 65507 Transmission Housing
18 60227 O-Ring Seal
19 65512 Grease Seal

†20 58557 Armature Assembly – 100V
45907 Armature Assembly – 115V
58552 Armature Assembly – 230V

21 45912 Ball Bearing
22 43017 Ball Bearing
23 42777 Bearing Mount

Ref. Catalog
No. No. Description
24 35328 Fan Shroud
25 10923 Screw #10-24 x 2" (6)

†26 58572 Field Assembly – 100V
45897 Field Assembly – 115V
58567 Field Assembly – 230V

27 58562 Wiring Harness
28 22043 Motor Housing
29 34078 Brush/Holder Set – 100V, 115V

34083 Brush/Holder Set – 230V
30 10908 Screw (4)
31 10918 Bumper (2)
32 10913 Motor Housing Cover

21

3

4
5

7

16

7
6

9

9

11

11

10

14

13

12

8

24

25 26†
27

25

29

31

3025

20†

22 23

21

18

19
17

15

28

32

† Service Note: When replacing early style 115V or 230V armature# or field# you must replace with both new style armature#, field# and brushes#.



121

Integral Roll Groover 918-I

Motor Transmission Type 2 – Motors built after Serial Number EAH XXXX 1109

NOTE: Order parts by Catalog Number only.
DO NOT order by Reference Number.

Ref. Catalog
No. No. Description

1 83685 Screws
2 65452 Transmission Housing Cover
3 65457 1st Intermediate Gear Assembly
4 44760 Ball Bearing
5 59147 Ball Bearing
6 65462 Output Shaft Assembly
7 45315 Ball Bearing(2)
8 65467 4th Intermediate Gear Assembly
9 44565 Ball Bearing (2)

10 65472 3rd Intermediate Gear Assembly
11 65477 Ball Bearing (2)
12 65482 2nd Intermediate Gear Assebmly
13 65487 Ball Bearing

Ref. Catalog
No. No. Description
14 65492 Needle Bearing
15 44640 Dowel Pin (2)
16 65502 Gasket
17 65507 Transmission Housing
18 60227 O-Ring Seal
19 65512 Grease Seal
20 40943 Armature Assembly -115V

40948 Armature Assembly - 230V
40953 Armature Assembly - 100V

21 45912 Ball Bearing
22 43017 Ball Bearing
23 42777 Bearing Mount

Ref. Catalog
No. No. Description
24 35328 Fan Shroud
25 10923 Screw #10-24 x 2" (6)
26 38848 Field Assembly - 115V

38853 Field Assembly - 230V
38858 Field Assembly - 100V

27 58562 Wiring Harness
28 22043 Motor Housing
29 34078 Brush Holder Assembly -100V, 115V

34083 Brush Holder Assembly - 230V
30 10908 Screw (4)
31 10918 Bumper (2)
32 10913 Motor Housing Cover

21

3

4
5

7

16

7
6

9

9

11

11

10

14

13

12

8

24

25 26
27

25

29

31

3025

20

22 23

21

18

19
17

15

28

32



153

Pipe and Bolt Threading Machine 1233

1

2
3

4

5 6

7

8

9

10

11

12

12

13

14

15

16

16
16

16

17

18

19
20

21
22

23
24

25

26
27

28

29

30

31

32

33

34

37

35

36

16

Motor
3092
3192
3292

3192R
3292R

NOTE: Order parts by Catalog Number only.
DO NOT order by Reference Number.

Ref. Catalog
No. No. Description
— 52457 Motor Model 3092, 100V
— 52462 Motor Model 3192, 115V
— 52467 Motor Model 3292, 230V
— 52472 Motor Model 3192R, 115V Rev.
— 52477 Motor Model 3292R, 230V Rev.
1 85915 Motor Mounting Bolt (2)
2 39770 Set Screw 1/4" - 20 x 1/4" (2)
3 52482 Motor Housing
4 45025 Brush Holder Set (2)
5 44540 Brush Assembly Set (2)
6 44545 Brush Cap Set (2)
7 86685 Red Brush Lead
8 86680 White Brush Lead
9 83500 Field Locking Screw

10 44580 Loading Spring

Ref. Catalog
No. No. Description
11 44015 Field 100/115V

44035 Field 230V
12 44565 Armature Bearing (2)
13 52487 100V Armature

52497 115V Armature
52492 230V Armature

14 54552 Fan Housing Assembly
15 45165 Dowel Pin
16 44760 Gear Bearing
17 45315 Front Bearing
18 45370 Main Drive Gear Assembly
19 52507 1/8" NPT Close Nipple (2)
20 52512 1/8" Coupling (2)
21 52517 Elbow Compression Fitting (2)
22 96830 Gear Case

Ref. Catalog
No. No. Description
23 96870 Gerotor Set
24 96875 O-Ring
25 96840 Cover Plate
26 96890 Screw #4 x 3/8" (6)
27 45075 Screw 1/4" - 20
28 45150 Lockwasher 1/4"
29 96880 Oil Seal
30 96885 Pin
31 52522 1st Gear Assembly
32 52527 2nd Gear Assembly
33 44555 Screw 10-24 x 3"
34 63382 Plastic Tube
35 46900 90 Connector
36 16946 Male Wire Connector
37 16956 Female Wire Connector




